DISC MOWER CUTTING BAR PARTS

DD 2060 - DMB 2076
DMD 2060 - DMD 2070
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DMD Models
DMD 2040 - DMD 2050 - DMD 20460 - DMD 2070

CUTTING BAR
Parts List

No. Codice 2040 2050 2060 2070

Part Description

=
o

Codice 2040 2050 2060 2070

Part Description

No. Codice 20402050 2060 2070

Part Description

01 850935 19 24 20 3 SCREW TE M10x25 ZN-UNI 5739 | 45 014760 4 4 ] 6  BLADEL-107 LEFT

02 850902 16 20 24 28 GROWER @ 10ZN 45 000433 8 10 12 14 BLADEHOLDERPIN

03 014766 16 20 24 28 SCREWM10x33 47 014784 4 5 6 7 BEARING

04 850913 24 30 3B 42 FLATWASHER @ 10 - 6592 ZN 48 014773 4 5 ] 7 DISCHOLDER

05 850127 18 21 24 27 SCREW TE M10x40 -UNI 5737 49 852000 4 5 [ 7 SEEGER @72 UNIT7437

06 850028 14 17 20 23 SCREW TEM10x30-UNI 5739 50 854015 4 5 6 7 SPECIALWASHER 18-48-52ZN

07 010247 & 1 12 15 UPPER PIN 51 851658 4 5 [ 7 ORRING 3425

08 010246 &8 11 12 15 LOWERPIN 52 851659 16 20 24 28 ORRING3037

09 014734 4 5 6 7 U-BOLT NARROW 53 009476 1 1 1 1 CAP 38"

10 014732 4 5 & 7 U-BOLT LARGE 54 851289 2 2 2 2 COPPERWASHER 3/8" GAS

11 852051 1 1 1 1 SHAFT SEEGERIZI25UNI7435 | 65 014746 1 . - - CUTTERBAR REINFORC.

12 855210 2 2 2 2 BALL BEARING G005 ZRS 55 014747 - 1 . CUTTERBAR REINFORC.

14 018148 1 1 1 1 PARABOLA SUPPORT 55 014748 - 1 - CUTTERBAR REINFORC.

15 014758 1 1 1 1 TANK LOCKING 55 014749 . - - 1 CUTTERBAR REINFORC.

16 014845 1 1 1 1 COMPLETE PARABOLA 59 014765 1 1 1 - CONVEY DISC

17 014702 1 . CUTTERBAR COVER 60 852420 4 5 6 7 SPRING

17 014706 - 1 - CUTTERBAR COVER 61 851152 4 5 [ 7 SELFLOCKING NUT M18X1,5

17 014711 . 1 - CUTTERBAR COVER 62 852074 1 1 1 1 SEEGER @40 UNI 7436

17 014715 - - 1 CUTTERBAR COVER 63 852001 1 1 1 1 HOLE SEEGER 7 80 UNI 7437

21 014700 1 . - LOWER TANK 64 855218 1 1 1 1 BALL BEARING 6208 C3

21 014704 - 1 - LOWER TANK 65 851614 1 1 1 1  ORRING 183

21 014782 . 1 - LOWER TANK 65 000467 1 1 1 1 BEARING HOLDER

21 014783 - . - 1 LOWER TANK 67 0148585 1 1 1 1 INTERNAL CONVEY

25 018131 1 1 1 1 SPACER 68 014853 1 1 1 1 OVERGEAR SKID

26 018128 - 1 - 1 ODD SPACER 69 014841 - . - 2  CONVEY DISC

27 018126 3 3 5 5 SPACER 70 009431 4 [ [ 8  BLADE L-97 RIGHT

28 851118 s 5 5 5  SELFLOCKINGNUTM1OLOW |71 009432 4 4 6 6 BLADEL-9TLEFT

29 01251 1 1 1 . CONVEY CAP 73 850605 3 3 3 3 SCREW TTQST M10x25 -ZN-5731

30 851203 . - 8 GROWER WASHER & 8 74 8508044 2 2 2 2 SCREWTEM12x35-ZN-5737

31 850018 - - - 8 SREW TE MBx20-UNI 5739 76 850924 8 10 12 14 UPPERNUTM10ZN -5587

32 009453 8 11 12 15 SPECIAL SCREW 77 011243 - . - 2 CONVEY COVER

33 009455 &8 1 12 15 NYLONBUSH 78 853745 1 1 1 1 LOCTITE CARTRIDGE

34 853123 1 1 1 1 PLASTIC CAP 79 010216 1 1 1 1 MAGNETIC COVER /8"

3B 014762 3 4 5 5  DISCPROTECTION 80 850913 5 5 5 5 FLATWASHER @10-65322ZN

36 04722 1 1 1 1 SPECIAL SKID 81 850914 4 4 4 4 FLATWASHER @12-6582 ZN

39 014719 3 4 5 4] COMPLETE SKID 82 851119 2 2 2 2  SELFLOCKINGNUT M12

40 851330 66 80 94 103 FALNGEDNUT M10H-8 83 014975 4 5 6 7 CROWNAPINION

41 014761 3 4 5 5 COMPLET DISC

42 014774 4 5 5] 7 PLATE 84 150007 1 . COMPLETE CUTTERBAR 2040

43 852415 8 10 12 14  SPRING 85 150008 - 1 - COMPLETE CUTTERBAR 2050

44 014768 4 6 6 8 BLADE L-107 RIGHT 85 150909 . 1 - COMPLETE CUTTERBAR 2060
87 150910 . 1 COMPLETE CUTTERBAR 2070

Find the part(s) you need. Write down the Model Number, Part Number and how many you want.

Go back to our website and find the "contact" order form [https://www.carverequipment.com/mobi/contact.html ]
OR call Steve: 919-902-0522 to place your parts order.




